Contract No. i i
» HYUNDAI
Customer PLESA ANAHUAC Y CLAS, S.A. DE C.V, STEEL
o ot INSPECTION CERTIFICATE PAGE__[1/1]
L/C Na. Factory 63, Jungbong-Daero, Dong-gu, Incheon, S, Korea
- EN 10204(2004) TYPE 3.1 -
Commodity H-BEAM Certificate No. | IH20170901277-1
certificate No.
Specification |HOT ROLLED WIDE FLANGE BEAM ASTM AS72 GS0/A992/CSA G ik
. Lo FEPRAMA VYA Issue date 2017-09-07
Chemical C ion Tensile Test U Teatl)
ompositi ensile Tes i
o Quantity| Weight i Ratio] NP [V Notch . |, Rews
Dimensions Length | Heat No. . = i Tensie T Vield Thornartion (Impact Specimen
(PCS) g [c[si[Mn]P s TculNi|Molcr]a]v [ Nb [ sn [ cEn | S B avel 1 | 2 | 3 e
x100 *x1000 %100 %1000 *100 N/mm2 % £ = -
522 | 421 | 26.0 | 081
BX6X15 4000 FT| D 142594 80 21,760| 16 |19 |57 |24 | S 126| 9| 2 j19] 4|3 |[16)111]32 524 | 418 | 255 | 0330
L 546 | 392 | 27.0 | 0.72
21X12-1/4X122 40.00 FT|N 038094 1 2213118 |18 [ 9 |21 /10 32| 9| 1 |13] 5 |14 6 | 12| 40 542 | 385 | 580 | 071
" 556 | 408 | 24.0 | 0.73
21X12-1/4%122 40.00 FT{N 038096 3 6639) 18 |15 {98 | 21 [ 10 31| 9 Zaizia fmla 193 gy 551 | 405 | 250 | 0.74
- 540 i 370 | 270 | 069
21X12-1/4X122 40,00 FT|N 038614 1 2213(18 (15|98 |23 | 6 | 25| 11| 2 |13 3 |14} 3 | 12| 40 537 | 368 | 285 | 06D
519 | 388 | 255 | 0.75
24X7X62 40.00 FT{ E 199412 30 33750| 18 |14 |64 {281 11{34| 9] 2 113}3 13| 2 |16]3s 514 | 386 | 560 | 075
_
v
TOTAL 115{ 66,575 ======END ======
Note
(1) Ceq: (CE=C+Mn/6+Cr/S+V/5+Mo/5+Ni/15+Cu/15)
(2) Gauge length : 200 mm
3) YR ='Y5/T5
WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE u.. m . L\.J
ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER. *
General Manager of QA Team
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